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Parts List

HIGH SPEED ZIGZAG LOCKSTICH MACHINE

LG2000-LJ W

MODELS

LG2105-LW LG2125-LW  LG2135-LW
LG2105-MW LG2125-MW LG2135-MW

N vastarn cewine MACHIVE MEC £0 1T0



35— & 34

e et i
! #

MISCELLANEOUS COVERS(1)
PRESEREE S e .

AN—BFR (1)
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RefNo Parts No. Description B & Amt. Req
1 5000092 Rotary Take-up Guard EFEH—R 1
2 004445 Screw(11/64-40 X 11) IR 2
3 5000096 Spring Catch EKRA—RANR—FvvF¥y 1
4 110012 Screw{M4-0.7 % &) =% 1
5 5000093 Rotary Take-up Guard Cover, C. Set  RFH— RH/8—(H) 1
6 170051 Screw(M5-0.8 X 7.3} = 1
7 300011 Washer Ty e 1
8 000661 . Spring Washer ATV Iw e 1
9 5000083 Face Plate ik 1

10 5000097 Face Plate Gasket ERHA AT w b 1
11 007619 Screw{9/64-40 x 6.3) ERY 9
12 5411088 Thread Cutter HRARTY 1
13 250005 Screw(9/64-40 x 6.3) &3 1
14 000335 Nut rab 1
15 230001 Screw(9/64-40 x 3) Ry 1
16 5417906 Thread Nipper Plate ALy RZy 7L —b 1
17 230010 Screw{9/64-40 x 3.4) Nl 37 1
18 5000168 Thread Nipper Guide ALwRZwIHIR 1
19 5555315 Thread Nipper Spring ALy Ry RZFYU T 1
20 5546870 Thread Nipper Spring Cap ALY RZyRZAZV S Fvy 1
21 270021 Screw(1/8-44 x 2.2) LRy 1
22 5544886 Cap Rubber JhFvewu 1
23 5544875 Plug [t 1
24 5000090 Arm Top Cover P—h k3 1
25 009752 Screw(M5-0.8 X 15) kR 2
26 009806 Screw(M5-0.8 x 25) = 6
27 5000100 Arm Top Cover Gasket (Left) F—hFE/NvE (k) 1
28 5000098 Arm Top Cover Gasket FP—ht&E/NvFx> 1
29 0093864 Plug L2 3 2
30 5282193 Bed Plate Ry R7IL—h 1
31 230011 Screw(9/64-40 x 5.7) lkry 2
32 5282194 Slide Plate, C. Set AN () 1
33 5000005 Slide Plate AR 1
34 5508506 Slide Plate Spring ARUARIAR ]
35 004170 Screw(3/32-56 x 2.5) xRy 2
36 5502818 Hook Gear Box Vent Cap Ry bhFyrvr 1
37 5502577 Plug R 1
38 5502831 Piug = 2
39 5502760 Cap VY Thh#F ey 1




C

1

-
o
i ¥
A
A
A
hY
.
[}
Y
v
N
A}
kS
.
.

MISCELLANEOUS COVERS(2)
e

ANR—ER (2)

2

RefNo Parts No. Description m A Amt. Req
1 5282216 Arm Cover (Rear) F—hh~— () 1
2 5282217 Arm Cover (Rear) Gasket F=LhN—({#)/ v 1
3 110017 Screw(M5-0.8 x 8) Ery 8
4 004127 Screw(M 4 -0.7 X 6) =3 1
5 001123 Washer Tyiy 1
6 210012 Screw{5/16-28 X 10) =3 1
7 300054 Washer AT 1
8 290030 Screw{3/8-28 x 5.8) Ry RTISTRY 1
9 5502573 Hook Shaft Gear Box Cover EWMFFR v I HNR— 1

10 5282218 Gasket -3 S (AR SAGTE 1
11 004475 Screw(3/16-32 X 7.9) =3 4
12 5000131 Bed Shaft Gear Box Cover Té#F 7 Hh/— 1
13 5502521 Gasket THEEYXFPHNR—=Nvxy 1
14 004202 Screw(3/16-32 X 11.5) 1Ry 3
15 005070 Screw(3/16-32 x 14) = 1
16 5000132 Pin Qiling Felt Clamp Z2zibbo ST 1
17 5502593 Machine Leg Ry R 1
18 230012 Screw(1/4-28 x 8.5) WEx3 2
19 5000099 Arm Cover (Front) Gasket F—OhAN—(FNI Sy F 1
20 5000166 Arm Cover (Front) F—=hLhR—{ED 1
21 110013 Screw(M4-0.7 X 8) I3 5
22 000726 Rivet IEA§R 4
23 2129420 Model Plate BTAR 1
24 —_— Serial Number Plate BEIL—k 1
25 390187 Forward and Reverse Feed Mark ik~ —2 1
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MISCELLANEOUS THREAD EYELETS
e
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RefNo Parts No. Description I Amt. Req
1 5551863 Bobbin Winder, C. Set FH(38) 1
2 5550033 Bobbin Winder Lever FsF L IN— 1
3 160003 Screw(M5-0.8 X b) ExrY 3
4 2100444 Retaining Ring AbyFUws 1
5 300051 Washer Ty iy 2
6 5368028 Bobbin Guard mE V& 1
7 5550022 Bobbin Winder Body Feite =y () 1
8 004127 Screw{M4-0.7 X 6) 5% 3
9 000541 Washer Ty iy _ 3

10 5368025 Bobbin Winder Lever Stud #&E L IN—H 1
11 5368027 Bobbin Winder Regulator Unit Fosr BIIER(IB) 1
12 5551938 Bobbin Winder Wheel Spring REFE/INX 1
13 5551858 Collar{6 x 11.6 x 88mm) AS— 1
14 160000 Screw(M3-05 x 3) 1Exy 2
15 2100080 Q-ring (5-6) ouxs 1
16 000399 Washer Ty iy 1
17 300052 Washer Ty 2
18 5550028 Bobbin Winder Shaft Bracket ST EE 1
19 5546847 Bobbin Winder Shaft Bracket Spring #HRZEZF#a/(x 1
20 5551939 Bobbin Winder Wheel REFEHEF) 1
21 5000076 Q-ring (P-28) oy 1
22 5368020 Actuating Plate HitsF EERFEIR 1
23 5544865 Bobbin Winder Spring HBENR 1
24 5550030 Bobbin Winder Stopper Unit FEE X b wIR({ER) 1
25 5550031 Bobbin Winder Stopper Plate REEXZ b V/IUR 1
286 009965 Screw(M4-0.7 X 7) s 1
27 160001 Screw(M4-0.7 x 4) Jl= 57 5
28 5282272 Bobbin Winder Gasket HREBEFHITY b 1
29 5368029 Bobbin Winder Tension, C. Set HR&EFT a3 v(18) 1
30 5368030 Bobbin Winder Tension Bracket EBXTVaVH 1
31 5547247 Bobbin Winder Tension Disc REXFIaVvREFIL 2
32 5547246 Bobbin Winder Tension Spring HBEXFTF 3 UNR 1
33 5368033 Knob WV E 1
34 5000133 Thread Guide LHREAE 1
35 5502665 Thread Guide FIEA(ED 1
36 007619 Screw(9/64-40 x 6.3) =374 2
37 5602666 Thread Guide {Front) S (8 1
38 5000050 Pin FIEA L 1
39 5000001 Tension, C. Set X ERENSE (i) 1
40 5000051 O-ring ouxy 1

Ref. No 41 to 58

See the following page.
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MISCELLANEOUS THREAD EYELETS il B R 3
|
RefNo Parts No. Description m A Amt. Req

41 5551946 Take-up Spring Regulator, C. Set RFFHEGE) 1

42 65551947 Take-up Spring Regulator REBFHE 1

43 250004 Screw(9/64-40 % 4.2) w3 1

29 44 5551944 Take-up Spring HEV IR 1
45 5551942 Tension Stud RiATE 1

33——@ 46 54111562 Felt FAFMT7 )b 4
47 5411155 Tension Disc FHEFM 1

3 48 5509076 Tension Release Plate B X IR 1
49-1 5000002 Tension Spring HEFINE 1

3 49-2 5272219 » Tension Spring HRBFICER 1
50 300055 Washer Dy iy 1

51 200030 Nut RATFHY 1

52 260010 Screw(3/16-32 X 6.4} IRy 1

53 5376077 Pre Tension, C. Set FUFEvag v 1

54 5376078 Pre Tension Bracket FUFvyaxtsryhk 1

b5 5547247 Tension Disc FUrvyav@ATI 2

56 5368824 Pre Tension Spring TUFg xR 1

57 5376080 Spring FUFvyavFybIVIVIY 1

58 5376081 Nut JUFvvarvFyvhk 1

(F) *HOFERE. 77V BREABEINTHET,

Note : The parts with a “«” mark are included in the accessories.



MISCELLANEQUS BUSHINGS AT 4
| CES

RefNo Parts No. Description m A Amt. Req

1 5282150 Pressure Bar Bushing MEsva 1

2 5502674 . Needte Bar Bushing (Left) SHET L — L8 v 2o () 1

3 5502672 Needle Bar Bushing (Right) HEZL—LET v a(h) 1

4 5502673 Arm Shaft Bushing (Center) Ty o (d) 1

5 000567 Washer Dyl 1

6 210016 Screw(1/4-28 % 30) =3 1

7 5282195 Vibrating Cam Shaft Bushing (Front) J7HF 587 v 3 2 (ai) 1

8 004123 Screw(1/4-28 x 10) xy 1

9 5411053 Vibrating Cam Shaft Bushing (Rear) Y 7Y J7#7 v v 1 (i) 1

10 005047 Screw(3/16-32 x 9.5) xRy 2

11 5000110 Feed Regulating Shaft Bushing HXUBHLNR—E T v 1

12 5502868 Connecting Shaft Bushing EUBmMT v 1

13 5502892 Feed Rock Shaft Bushing (Center) KFEEVMT v 2 a () 1

14 5502826 Feed Rock Shaft Bushing {Left) KX VT v a2 (F) ]

15 5502615 Bed Shaft Bushing (Left) Te w2 a(k) 1

16 5502516 Wick s 1

17 5000142 Bed Shaft Bushing {Center) Tah 7w a () 1

18 5502838 Bed Shaft Bushing (Right) FTa#HTvalk) 1

19 5000227 Hook Driving Shaft Bushing Unit ZEE T v 2 2 (38) 1
20

| 21 5561918 Hook Shaft Bushing {Rear) 2ehT v v a(ik) 1

| 22 160007 Screw(M6-1 X 6) =45 4

23 5508914 Hook Shaft Bushing (Front) W v a2 @D 1

24 5502572 Hock Shaft Bush Cap Gasket gMT7vvaFryINvFry 1

25 5502611 Hook Shaft Bush Cap ZWTvyaxryvS 1

26 210019 Screw(3/32-56 x 4.2) BMF v TRHARY 3




ARM SHAFT & BED SHAFT MECHANISM

L#. THEH®E
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RefNo Parts No. Description m A Amt. Req
1 5282181 Machine Pulley NZXZHE 1
2 260014 Screw(15/64-28 X 20) xRy 2
3 5282182 Collar, C. Set ERRPUDY « AZZAMAT-(E) 1
4 5282183 Caollar A2ANZ— 1
5 160007 Screw{MB-1 x 6) IRy 2
6 5272142 Ball Bearing R—=LRFPYT 1
7 5214206 Belt Pulley Ring =N e} R Vg 1
8 5502508 Timing Belt FALZ IR 1
9 5555349 Belt Pulley @RI 7—Y 1

10 260008 Screw(1/4-28 x 15} {UBRARY 1
11 260007 Screw(1/4-28 x 12) Ry 1
12 5376029 Arm Shaft Qil Shield tEA I —F 1
13 5282208 Bobbin Winder Driving Whee! HRETREHE 1
14 009736 Screw(M4-0.7 X 6) XY 2
15
16
17 _
18 5282141 Arm Shaft, C. Set LEh(E) 1
19 5502722 Arm Shaft L& 1
20 3500073 Bali Bearing R—ILRFULT 1
21 5282143 Needle Bar Crank BET1TIS0Y 1
- 22 002022 Screw(1/4-40 X 7.6) R 4
23 5276114 Washer Twiy 1
24 5282160 Needle Bar Connecting Rod, C. Set  8HES 5S> 0Ov K{#f) 1
25 5000061 Needte Bar Crank Stud 1k VAP i
26 5508585 Needle Bar Connecting Rod sHEv o0y R 1
27 5411008 Needle Bar Bracket, C. Set gl (iR) 1
28 5000034 Needle Bar Bracket #eEE s 1
29 004437 Screw(11/64-40 X 10) il 574 3
30 000265 Qil Wick ) 1
31 5502659 Take-up Mounting Disk FIPRAHR 1
32 5555327 Rotary Take-up K 1
33 230011 Screw(2/64-40 X 5.7) IEr3 2
34 5411010 Link Guide Block s S0y REARK ]
35 5411009 Link Guide #HiEISyIOY REN 1
36 5555351 Belt Pulley TE#MARILNT—U 1
37 260009 Screw(1/4-28 x 8) i 3-8 2
38 5502518 Belt Pulley Spacer TERAI R T—U A_—% 1
39 5272144 Ball Bearing R=RFYY 1
40 5411037 Oil Pump Driving Gear, C, Set AALNR TR TEF () 1
41 5502705 Qil Pump Driving Gear AWK TR TP i
42 002242 Screw(1/4-40 x 4.5) bR 4
43 -5502840 Feed Driving Eccentric EUVAL 1
44 260012 Screw(3/16-28 X 7.5) il 3-37) 1
45 260013 Screw({3/16-28 x 8) fIBRARY 1
46 5502752 Oil Hole Plug SH7eIE A e 1
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NEEDLE BAR & NEEDLE BAR CONNECTING MECHANISM
e

$HiE. stEI—sHE O

RefNo Parts No. Description m A Amt. Req
1 5000155 Arm & Eccentric Shaft Gear, C. Set  Lt# - HAHEEEER) ]
2 002242 Screw({1/4-40 x 4.5) T3 2
3 5502787 Eccentric Shaft, C. Set IS h LE(R) 1
4 006178 Screw(1/8-44 X 5.6) kR 1
5 330018 Plug e 1
6 5502768 Needle Bar Connecting Link gt —2o 1
7 5411499 Pin fHEaI—-7E 1
8 5411074 Link Hinge Bearing, C. Set $HEI—U R0 F () 1
9 005047 Screw(3/16-32 x 9.5) i3 1

10 5502785 Pin $HE3—v AR 7Y 1
11 5502802 Retaining Ring AbyZUvy 2
12 5508879 Needle Bar Yoke, C. Set 2 gHEZ L—AF2) 1
13 5000045 Needle Bar Yoke, C. Set 1 $HEZL—A@ET) 1
14 5502608 Needle Bar Yoke Felt FHEZ b 1
15 5502594 Needle Bar Yoke Felt Cord gHEZ L O—FK 1
16 5000127 Qil Shield HUIR 1
17 110027 Screw(M25-0.45 x 35) =37 1
18 5282270 Needle Bar AL 1
19 5508883 Needle Bar Yoke Guide (Rear) HET L —LH1 F{i#) 1
20 5502930 Needle Bar Yoke Guide Seal $EIL—LHIRY—) 2
21 5508884 Needle Bar Yoke Guide (Front) SHET L —ALH-r FED 1
22 5411001 Stud Guide Block #HER+EA 1
23 004437 Screw(11/64-40 x 10) I 2
24 5502597 Needle Bar Guide gHiEnlor 1
25 001228 Screw(3/32-56 x 3.2) =3 1
26 —_— Needle gt 1
27 006212 Screw({M5-0.8 X 6} IRy 2
28 160036 Screw{M6-0.75 x 4) T 2
29 210026 Screw(1/8-44 x 4.2) fl 3% 1




NEEDLE VIBRATING MECHANISM T THE V4
R e ———
RefNo Parts No. Description m A Amt. Req
1 5551948 Adjusting Bushing, C. Set VY TRIE - AYILER) 1
2 5551949 Carrier Frame, C. Set VT REERGR) 1
3 5411246 Slide Stud A1 F#h 1
4 5551950 Carrier Frame VIO IBmRE YT 1
5 003433 Screw(11/64-40 x 4) il 373 2
6 5502850 Slide Bearing A R7Ov Y 1
7 5502789 Carrier Frame Stud I BBy U TP EY 1
8 5411070 Needle Position AdjustingEccentric, C.Set Y7~/ BEI®/A 4 JL(FE) 1
9 5411071 Eccentric Bushing Unit VUG IRHBAF LR NGEE) 1
10 3100192 Retaining Ring AbvyFUys 2
11 5502776 Slide Block Stud Epym 1
12 5502781 Slide Block VTSI REBRA S LINER 1
13 5502793 Retaining Ring AbyFUs 3
14 300057 Washer Tyiry 1
15 5502802 Retaining Ring Abw TV 1
16 5411046 Cam Reguiating Stud VYT R R 1
17 006212 Screw{M5-0.8 x 6) i) 1
18 5502794 Eccentric Position Spring HEARUER A /XK 1
19 110012 Screw(M4-0.7 x 5) Ry 2
20 5411051 Slide Block Bracket, C. Set VY TRIRNR 0y 7 (38 1
21 5411052 Slide Block Bracket VU REENR IOy S 1
22 009526 Screw(9/64-40 x 5,5) il 3 2
23 210013 Screw(3/16-32 x 20) =37 2
24 005047 Screw(3/16-32 x 9.5) Ry 2
25 340046 Pin VRN ] 2
26 5282257 Adjusting Lever, C. Set EREM L )—{8) 1
27 5282258 Needle Adjusting Lever BERERAL/— 1
28 5282259 Needle Adjusting Lever Knob BERETHRLII—VTE ]
29 000014 Washer A RIS 1
30 120045 Screw(M3-0.5 x 14) IEry 1
31 280009 Screw Stud VIS RMREBRR VH 2
32 000538 Washer Ty iy 1
33 5000118 Adjusting LLever Nut ERTRL I —3EF v b 1
34 5000119 Adjusting Lever Stop Bracket BREBLN-EBEISTv b
35 110013 Screw{M4-0.7 x 8) RS 4
36 5411041 Adjusting Bracket, C. Set VIS ERE ) 1
37 5411105 Adjusting Guide Crank VI RBm 5o 1
38 004437 Screw(11/64-40 x 8.5) xR ]
39 5411043 Adjusting Crank VT SRBE 1
40 009508 Screw(11/64-40 x 7.5) xry 1

Ref. No.41t0 55  See the following page.




NEEDLE VIBRATING MECHANISM VT TEE 7
- ]
RefNo Parts No. Description m & Amt. Req

41 5502776 Slide Block Stud E-Jl 2

42 5502775 Adjusting Bracket VOFIERET Sy b 1

43 5502782 Adjusting Bracket Slide Block VOYUBHEMASI ROV 1

44 5502783 Adjusting Guide Crank Shaft VY TIEREmY o8 1

45 5411078 Clamping Bracket (Lower) TR X AR(T) 1

46 55029022 Clamping Bracket (Upper) Yo iETEEEhE X R( L) 1

47 004476 Screw(3/16-32 X 12.7) Yy 1

48 5502788 Adjusting Guide Shaft Retainer VTG IEREEL B E 1

49 110017 Screw{M5-0.8 x 8) il =874 1

50 5411047 Adjusting Crank Shaft VoY JERmT S T8 1

51 5502803 Adjusting Lever VTRl /X— 1

52 004471 Screw(3/16-32 x 9.5) IRy 1

53 5000140 Lever Stopper (Left) LiIt—2 kv Z(E) 1

54 009738 Screw(M5-0.8 x 30) I3 1

55 160001 Screw{M4-0.7 x 4) IExY 1




PRESSER FOOT MECHANISM
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RefNo Parts No. Description m A Amt. Req
1 5000063 Screw(M4-0.7 x 7) BT/ xBERy 1
2 100030 Nut Fwk 1
3] 5000065 Presser Bar Spring AIE/Nx 1
3-2 5000064 » Presser Bar Spring B/ 1
4 0093611 Presser Bar Bushing Cover HIEAYILAHI— ]
5 5411035 Presser Bar Position Guide, C. Set BgEmsia) 1
6 5411036 Presser Bar Position Guide IRy 1
7 004437 Screw(11/64-40 x 10) =3 1
8 5000062 Pressure Bar ' I ]
9 007405 Screw{9/64-40 x 10.3) i 1

10 5503818 Presser Foot, C. Set (i) 1
11 5282189 Stitch Plate §tHix 1
12 230011 Screw(9/64-40 x 5.7) il o 74 2
13 5376184 Presser Bar Lifting Cam Catch HIBIyhLsr 1
14 270020 Screw(9/64-40 x 4) IR 1
15 5502786 Knee Lifter Rock Frame BB/ 1
16 5551854 Hinge Stud BEIEe Y 1
17 110017 Screw(M5-0.8 x 8) Exy 2
18 340012 Pin gy 1
19 260011 Screw(3/16-32 x 20) bRy 1
20 000347 Nut Fy b 2
21 5543801 Retaining Ring (E40) Abw Iy 2
22 5411181 Knee Lifter Lifting Rod i3 T 1
23

24 5411120 Collar, C. Set BB/ H 5 —(10) 1
25 5411121 Collar(5.2 x 12 x 14mm) hS5— 1
26 009604 Screw(11/64-40 x 55) kR 1
27 5282251 Presser Bar Lifter HIEs 1
28 110016 Screw(M4-0.7 x 15) LR 1
29 0020551 O-ring (P-b) ouxvs 1
30 5282252 Presser Bar Lifting Cam Unit BI@5 HhLEE) 1
31 5000120 Tension Releaser FekB A 1
32 170025 Screw{M5-0.8 x 10.1) WEx 27 1
33 210024 Adjusting Screw(3/16-32 x 19) B e 1
34 5502662 Tension Releaser Spring AEANK 1
35 004224 Screw(3/16-32 x 5) xRy 1

() HIOFRIZ. 72V BELAMIATHET,

Note : The parts with a “»” mark are included in the accessories.



BOBBIN & HOOK MECHANISM Ky, wmgs O
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RefNo Parts No. Description m A Amt. Req

1 5000008 Bobbin Case, C. Sat ME V=218 1
2 5210913 Bobbin Case Latch REVT—2S5wF 1
3 210023 Screw(2.1-48 x 1.1) IERE 1
4 5210735 Pin RETFr—~2S5yFPy 1
5 5502717 Bobbin Case Latch Lever REYT =Sy FLIKN— 1
6 52107386 Bobbin Case Latch Spring REY T —ZAZ v FNRR 1
7 5502628 Bobbin Case REYo—2 1
8 5000033 Bobbin Case Tension Spring REYr—RFv 3Nz 1
9 230014 Screw(3/32-80 x 2.6) il 54 1
10 230015 Screw(3/32-80 x 2.1) I35 1
11 5233028 Bobbin R ]
12 5009305 Heook, C. set 248 1
13 004221 Screw(11/64-40 x 4) By 2
14 230013 Screw(3/16-32 x 20) =35 3
15 5508537 Needle Guard #spo 1
16 210022 Screw(1/8-48 x 25 S5) i 1
17 5555371 Bobbin Case Stop thE Ik X 1
18 001175 Screw(9/64-40 x 8) xR ¥
19 290033 Screw{3/16-32 x 8.8) B v IRY 1
20 5271808 Seal EMMANIERY V) 1
21 310114 Qil Wick B2 i 1
22 5282214 Hook Shaft ] 1
23 5368167 Qil Seal A= 1
24 5411040 Hook Shaft Bevel Gear, C. Set BEINRARILEF(HH) 1
25 002242 Screw(1/4-40 x 4.5) kR 6
26 5411039 Driving Shaft Bevel Gear, C. Set EFEWMALY 7 (38) 1
27 5282215 Hock Driving Shaft EREhE 1
28 5411003 Hook Driving Shaft Gear, C. Set RS 7 (3) 1

26

27
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FEED DRIVING ADJUSTMENT MECHANISM
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RefNo Parts No. Description m %A Amt. Reg
1 5000106 Feed Regulating Lever, C. Set EURRL/—Fa) 1
2 0020538 O-ring (P-7) Quvy 1
3 2100267 Collar(10 x 17 x 8mm) ho5— 1
4 160001 Screw(M4-0.7 x 4) Exy 2
5 5000103 Feed Regulating Indicator Body K AR 1
6 5411150 Connecting Link EUBERY > 1
7 170052 Screw(M4—0.‘( X 4) By 1
8 5000104 Feed Regulating indicator Hub B\ BRI 1
9 110092 Screw(M5-0.8 X 14.5) i 1

10 110021 Screw(M5-0.8 x 18) xy 1
11 110124 Screw(M6-1 x 16) i o 374 1
12 5411184 Connecting Shaft =) S 1
13 5543801 Retaining Ring (E-40) AbhywFOVy 1
14

15 5000048 Collar{8 x 17 x 106mm) hS5— 1
16 160009 Screw{M5-0.8 X 5) kxR 2
17 5000115 Stitch Length Indicator Plate RUBMERR 1
18 110013 Screw(M4-0.7 x 8) il =574 2
19 009736 Screw(M4-0.7 x 6) Exy 2
20 5000112 Screw Stud XY BHREIRR 2
2] 5000113 Screw Friction RUBHRNBRRY 7V 23y 2
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FEED DRIVING MECHANISM
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=
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RefNo Parts No. Description B & Amt, Req
1 5000224 Rock Shaft Crank, C. Set KERVET 520 (38) 1
2 5411029 Feed Driving Rock Shaft Crank EUVB¥vrUF 1
3 003434 Screw(11/64-40 x 6) s ]
4 003433 Screw xyt 1
5 210020 Screw(1/4-28 x 10.7) IRy 1
6 5502544 Washer Ty 2
7 5000225 Feed Bar EUE 1
8 5502546 Pin ) EFEVIY I TPy 1
9 005047 Screw(3/16-32 x 9.5) = 2

10 5502545 Feed Bar Lifting Link LTFEVY S 1
11 210015 Screw(3/32-56 x 2.8) R 1
12 5502541 Pin Bk vvpry 1
13 5000138 Pin Felt Unit BUBRLYIEY TN E) 1
14 5502847 Connecting Crank, C. Set REUIRIY3vo5006) 1
15 005108 Screw(1/4-28 x 13) R 1
16 5551887 Rock Shaft KIx U 1
17 5551888 Wick HEEVE T4 w D 1
18 5000047 Collar(11.12 x 19 x 11mm) HEEY Bh S — 2
19 160009 Screw(M5-0.8 x B) gy 4
20 5503683 Feed Dog = 1
21 210017 Screw(1/8-44 % 7} Ex 2
22 5508523 Carrier Frame Stud (Rear) REUFvY FHIRRER) 1
23 5508524 Carrier Frame Stud (Front) XY F U PEIRGED 1
24 004481 Screw(3/16-32 x 11.5) xR 2
25 5502843 Connection Lever B LIS— 1
26 5502844 Connection Link EKYIRrsvavUyy 1
27 5502845 Pin BULNR—EbyIPy 2
28 5543801 Retaining Ring (E-40) AbhyFUuwy 5
29 5411059 Connection Carrier, C. Set EVFRrUFH) 1
30 004437 Scraw(11/64-40 x 10) R 1
31 5502857 Carrier Frame Slide Stud BULI—RS51 R ]
32 310116 Qil Wick b1 1
33 5502850 Slide Bearing 224 Rk7Ow 1
34 5502860 Pin (Right) BEUFYUPEVIENE) 1
35 160007 Screw({M6-1 X 6) Ji ot 39 2
36 5502859 Pin (Left) EVEvUPEVIY AL 1
37 340047 Spring Stud INRE T 1
38 5502932 Carrier Frame Spring, C. Set EUFr UFIR(E) 1
39 5502866 Spring EVFrIFPZR 1
40 5502931 Spring Retainer RUFPUFHRET 1
4] 5502862 Connection Shaft Crank Link ) R I 1
42 5411063 Connection Shaft Crank, C. Set KUBRZ Z>7@) 1




LABRICATING MECHANISM G mrs 12

R R —
RefNo Parts No. Description m R Amt. Reg

1 B000121 Qil Gauge, C. Set AANT =V 1

2 5000122 Qil Gauge FAIr—=3 ]

3 3100069 Qil Wick pi: iy 1

4 005000 Screw(9/64-40 x 5.7) i3 4

5 5502635 Qit Tube A1LNFUNR)—F 12— 1

6 5502647 Qil Return Tube Uy —2Fa1—T768) 1

7 5000125 Wick Retainer {Front) FL—>20 w35 T () 1

8 5411212 Oil Removing Lint Screen, C. Set AANEBRF 2T A0V~ () 1

9 5000058 Oil Removing Lint Screen AAIWERF 1 —-TXoV—>
10 5411213 Cil Tube Unit A1 ILBRF 2 —7(48) 1
11 5551861 Felt AALNH=FZ Lk 1
12 5551855 Oil Guard Cover A NH—=RHN— 1
13 110017 Screw{M5-0.8 x 8) T 70 2
14 5508943 Cil Distributor Plate, C. Set FARVE 21— 1
15 5508878 Qil Distributor Plate Foam Pad FARIE2—FT74—-L/yv R 1
16 001170 Screw(9/64-40 x 12) IExY 1
17 000535 Washer Tyviry 1
18 5555387 Qil Tube Guide ACINFa—-TH1R 1
19 5502890 Arm Qil Shield AN~ R 1
20 5502834 Arm Qi Shield Retainer AL NY—)ILREIR 1
21 004169 Screw(9/64-40 X 8.2) hxy 2
22 : 220022 Screw(11/64-40 x 25.5) X1 NBEHRY 1
23 000360 Nut Fvhk 1
24 5502575 Qil Pipe Unit SHEX PRy S A I 7)1
25 003434 Screw(11/64-40 x 6) il 1
26 5411389 Oit Return Tube Long, C. Set Y&F—wF a1~ (RIGE) 1
27 5411390 Oil Return Tube Pipe JE—2Fa—TNRt7 1
28 5502648 Oil Return Tube Long V& —rFi—T&) 1
29 006206 Screw(M5-0.8 x 8) xRy 1
30 5502752 Piug =3 T
31 5411110 Qil Filter A1 7T 1
32 5411207 Oil Pump, C. Set A4 IR 7 (38) 1
33 5411210 Screw Shaft AALNRYZRIU 12—+ T+
34 5411148 Oit Pump Driving Gear FALNRYTEP 1
35 001457 Screw(11/64-40 x 3.3) | 374 2
36 5540556 Qil Removing Pump Piston oI eRyTEX Ry 1
37 5417875 Spring IR 1
38 5411211 Pump Piston Spring Bracket AANBRRTEZ N BT
39 005071 Screw(11/64-32 x 14) IR 2
40 5282219 Adjusting Vaive Bracket, C. Set EWRBIMNILT TS5 v M) 1
41 5282221 Adjusting Valve with Pipe Unit EHBEICULT - 8 F ) 1
42 5282220 Adjusting Valve Bracket BMBE/INT T2 v b 1
43 0020551 O-ring ouyy 1
44 5282223 Adjusting Valve BHBEW/NLTRY 1
45 110013 Screw(M4-0.7 % 8) xRy 1
46 004481 Screw(3/16-32 x 11.5) kR 2
47 5551891 Qil Tube EMANFa—F 1
48 5551889 . Oil Tube Cramp AANFa—TiEA 2
49 5551892 Qil Tube ALIFa—7F 1




13 LG2105-LW,LG2125-0 W EXCLUSIVE PARTS y7EFLERESE 13

LG2105-LW,LG2125-0W EXCLUSIVE PARTS
e —

LG2105-LW RefNo Parts No. Description m A Amt. Req
4| i 1 5551864 Finger Guard T HH—R 1
2 5411314 - Presser Foot, C. Set A (8) ]
3 5282188 Stitch Plate #ik 1
4 5417920 Feed Dog ®Y 1
5 5007000 Presser Foot, C. Set I () 1
6 5000146 Adjusting Bracket, C. Set YRR (R) 1
7 5411105 Adjusting Guide Crank VIS TERE T 50 1
8 004437 Screw(11/64-40 X 8.5) JIE3 1
9 5411043 Adjusting Crank VYRR Y 1
i0 009508 ' Screw(11/64-40 X 7.6) IRy 1
11 5502793 Retaining Ring AbwyFUns 2
12 5502776 Slide Block Stud o 2
13 5000147 Adjusting Bracket VOFURBH TSy b 1
j LG2125-0W 14 5000144 Slide Block Bracket, C. Set VU IRNEHRIOv 238 ]
: 15 5000145 Slide Block Bracket VYU RMBHER IOy & 1
16 009526 Screw(9/64-40 X 4.4) IR 2
17 210013 Screw(3/16-32 X 20) IExy 2
18 5000167 Arm Cover(Front) 7 — L hI— (@) 1
19 5282190 Stitch Plate #ix i
20 5417919 Feed Dog xY 1
21 5282191 Throat Plate #Hik 1

22 5502547 Feed Dog xEUY 1

LG2125-LW LG2125-MW
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LG2135-O0wW EXCLUSIVE PARTS LG2135 -O0W EXCLUSIVE PARTS Y7EFLEREE 14
i RefNo  Parts No. Description 2 IE] Amt. Req

| 1 5502957 Needle Bar Connecting Link gEI—2 1

| 2 0077410 Retaining Ring ANy Py 2

| 3 5502064 Roller Bearing S FARTS T 2

I 4 5502960 Roller SU¥THhLAO~S 2

J 5 000492 Wave Washer BT Y S v ]

24 8 5000130 Roller Guide Unit YOYThAO-5T55y M) 1

7 000419 Nut Fv ik 1

8 300104 Wave Washer BT w2 1

9 5411169 Roller Stud (Eccentric) e o N SHED) 1

. 10 300058 Washer PARVE 1

: 11 5411174 Needle Vibrating Worm Whesi C.Set J5/47 ALT F— Lk —JL(#) 1

12 003639 Screw(1/4-40 X 10) Ex 2

" 13 5502968 Vibrating Cam Shaft e IN 1
( 14 5502969 Zigzag Cam VIHE R L

i . 15 210014 Screw(1/4-40 x 10) Ex 2

{ 16 5502966 Slide Block VI h LGRS R7Owvo 1

17 5509050 Spacer ANR—t 1

8 005047 Screw(3/16-32 x 95) R 2

19 5551864 Finger Guard ZAHHA-R 1

: 20 5411314 Presser Foot, C. Set B 1

/@ R 5 13 2] 5282188 Stitch Plate R 1

7 /@ ~ ; 22 5417920 Feed Dog &Y 1

8 L T 23 5503743 Feed Dog %Y 1

24 5411160 __ Arm Shaft Bevel Gear ¥7 1

s . 25 0078645 Screw(1/4-40 x 10) IERE 4

LG2135-MW




15 EXTRA PARTS LR SR 15

EXTRA PARTS
LG2105, 2125 ' T ——

LG2125
RefNo Parts No. Description m & Amt. Req
1 5411215 Presser Foot, C. Set Hx(f) ]
2 5000157 . Arm Shaft Bevel Gear, C. Set LasRE (iR) 1
3 5000158 Arm Shaft Bevel Gear L 1
4 160036 Screw{M6-0.75 x 4) kry 2
5 5009307 Hook, C. Set £(48) 1
6 004221 Screw(11/64-40 x 4) xRy 2
7 230013 Screw(3/16-32 x 23) IR 3
8 5508537 Needle Guard #H=r 1
9 210022 Screw(1/8-48 x 2.5) IExs 1
10 5009300 Hook, C. Set £04) 1

[\V]

001457 Screw(11/64-40 x 3.3) il 5

—
-—
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[l R P Y

MISCELLANEOUS OIL RESERVOIR

RefNo Parts No. Description m %A Amt. Req
1 5502687 Knee Lifter Plunger A DR 1
2 5540522 Machine Hinge Connection Eyvrvevy 2
3 5368381 Cushion LRI I 2
4 5282229 Oil Reservoir with Knee Lifter, C. Set &4 (@) 1
5 210021 Screw{11/32-28 x 8) I o2 574 1
6 300054 Packing Ryt 1
7 5502987 Plug ity 1
8 5411137 Oil Reservoir ik 1
9 5411173 Oil Reservoir Cushion MRT v gy 1

10 5368377 Machine Support Cushion EVVES v 3y 4
11 555671919 Pin B3 L —ry 1
12 0068202 Retaining Ring (E-60) AbyFY s 2
13 5551866 Lifter Control Shaft, C. Set i EREN#h (E) 1
14 000011 Nut Fw bk 1
15 120020 Screw{M6- 1 x 35) 1y 1
16 5508502 Retaining Ring AbwyZUyny 2
17 5503000 Retaining Ring AhkwZUvs 1
18 5508501 Lifter Rock Shaft Connection R s 1
19 5087018 Bell Crank Spring Big xR 1
20 5551867 Lifter Rock Shaft, C. Set BRIz H (58) 1
21 5411128 Lifter Rock Shaft Spacer BEraa~—y 1
22 5502720 Rock Shaft Lifting Arm, C. Set R ahibn () 1
23 240013 Screw(1/4-28 x 22) kx &7 2
24 5555337 Knee Lifter Knee Plate, C. Set B, #&(i8) 1
25 5376499 Knee Lifter Knee Plate Cushion BdIvi gy 1
26 340049 Nail BRI eI T ) 6
27 5368380 Qil Reserver Cushion {Smail) WRTIw 3N 2
28 5368379 Oil Reserver Cushion (Large) WMET I v av(k) 2
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BELT GUARD & THREAD STAND

RILkA=R, e 17

RefNo Parts No. Description B A Amt. Req
1 5282231 Belt Gourd, C. Set AN MA—R ) 1
2 5282232 Belt Gourd (Left) ~I R H—RE) 1
3 5282233 Belt Gourd (Right) AN H=RE) 1
4 110089 Screw(M4-0.7 x 35) =37 3
5 009961 Screw(M5-0.8 x 35) R 2
6 009960 Screw(M5-0.8 x 186) i 1
7 0036132 Retaihing Ring AbhyFUus 2
8 55560167 Belt Gourd Slide NIEH—-RRASo R )
8 009994 Screw(M3-05 x 8) IRy 2
10 5550168 Belt Gourd Slide Stop Plate NIWEH—RZ51 REARTIL—F 1
11 5368279 Belt Guard Slide Spring RILNH=RZS51 RIR 1
12 5550166 Belt Guard Lower NI H=R{F) 1
13 550169 Belt Guard Slide Shaft RILMH=—RASA RV I R 1
14 009938 Wood Screw(¢ 4.1 X 16) ¥, =57 4
15 5376392 Thread Stand, C. Set(2 Spools Type) FRIE B (2FRE) 1
% 7

-~
|‘G (R

©000

©




18 ACCESSORIES ACCESSORIES 7Y ) B 18
m

RefNo Parts No. Description M A Amt. Req
1 0099091 : Screw Driver(Large) KRS 1%(K) 1
2 0099094 Screw Driver(Small) a2 AN 1
3 5368444 Screw Driver{l) LBIRZ8 1
4 9620202 Wrench {2mm) AL > F(2mm) 1
5 9620203 Wrench (3mm) AEL > F(3mm) 1
6 0037916 "Wrench (1/8"}" NAEELVF(1/8) 1
7 9620403 Wrench (8mm/10mm) L > F(8mm/10mm) 1
8 5410186 Rest Pin LAMEY 1
9 2620008 Qil Can Z 1 iR 1

10-1 9621110 Needle Bag (SG1963 #10)(for LW) (LW ) 1
10-2 9621111 Needle Bag (SG1963 #12)(for MW) (MW ) 1
11 5233028 Bobhin RE> 2
12 5509004 Anti Spill Spring LEgpLIE R 1
13 5417982 Anti Spill Spacer ZEHIE R R—T 3
14 004153 Screw{8/64-40 x 10) = 1
15 5000073 Synchronizer Position Pin B ERIETRE 1
16 100004 Nut Fup 1




LG2000-O0W

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageMNo. Ref.No. Weight{g)

INDEX

Parts No. PageNo. Ref No. Weightg)

Page =1

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref No. Weight(g)

INDEX

Page =2

Parts No. PageNo. Ref.No. Weight(g)

1

14
265
335
347
360
399
419
492
535
538
541
567
661
726

1123
1170
1175
1228
1457
1457

2022
2242
2242
2242

3433
3433
3434
3434
3639

4123
4127
4127
4153
4169
4170
4202
4221
4221
4224
4437
4437

16
7
5

—
OO~ NDDWN A

—

14
29
30
14
20
23
16
7
5
17
32
9
5
8
22

5
16
18
25
35
11

22
42

14
21
35
14
13

35
29
23

4437
4437
4445
4471
4475
44786
4481
4481

5000
5047
5047
5047
5047
5047
5070
5071
5108

6178
6206
6212
6212

7405
7619
7619
7645

9508
9508
9526
9526
9604
9736
9736
9738
9752
9806
9938
9960
9961
9965
9994

20538

11 30
13 8
1 2
7 b2
2 N
7 47
11 24
12 46

12 4
4 10
6 9
7 24

11 9

14 18
2 15
12 39
11 15

~N 3
— N
~ ~

W~
w
o}

36132

37916

68202

77410

93611
93864
99091
99094

100004
100030

110012
110012
110013
110013
110013
110013
110016
110017
110017
110017
110017
110021
110027
110089
110092
110124

120020
120045

160000
160001
160001
160001
160003
160007
160007
160007
160009

17
18
16
14

8

1
18
18

18
8

el ot
ONNONONN N —

— ) — —
OO ~NOOMN

~l

—
O — 01 b WONWW

—t

7

6

12

15
30

14
27
55

22

35
16

LG2000-0W
160036 15
170025 8
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